so000000o
50 scale body

~— 000 Sold separately

000000 Model'sthat can be mounted

e Shuttle SCEADU

o Shuttle SCEADU Evolution 35mmi 000000
oooooooog

gopooooooo

The body must be altered
Muffler Tolerance Size i

if itislarger than 35 mm.

240mmO [ 35mm0 O 120mmi 0
Max. 40 mm Max. 35 mm  Max. 120 mm
i g
179mm
60mm(] O 350mm
\_ Max. 60 mm Y,

AGUSTA A1

goooso0obobO0ob o000 Al oOoooboobobobDbo
gobobooobooobooooooooobooooooooooo

ADD

270mm

320mm

1310mm

000000 D090y
Body weight: approx. 900g

HREREREREN
For SCEADU

Thank you for purchasing the 50 Scale Body AGUSTA A109. Please
follow the instruction manual for assembly.

A\ Caution

goooooboooooooooboooobooooboooon

Before mounting the fuselage to the body, carry out a flight

adjustment with just the fuselage.

ADD

A\ Caution

gooooooooooooooobooOoooisoorpmb O
goboooobooooooooboooooboooooog

A 00O Caution

This body is not designed for competition. Flights must never be

performed at excessively high engine speeds (1800rpm or higher)
because that would be dangerous.

00000ooooooooobbegl9BRGUDODOW=600 0 OO0 O0OO0O0OO0OOO0OOO0OOOOO
Use a metal or plastic 19 bearing holder (W=60) for the main frame to prevent vibration.

-0boboooooooooooooo
-0booooooo

-oooooo

-0booooooo

rO0O0OOO

-ooooooooo
-oboooooocooon
-ooooooooo
-ooboooooooooooo

000 No. oooo oo omoo oooo
Code No. Name Q'ty Unit price in yen Remarks
@19BRGO O O O W=60 000000000000 ooBRGO
0412-172 | 519 bearing holder W=60 1 2,200 Anodized blue with screw and bearing.
SD gl19BRGO O OO 10
0412-204 | 5p 519 bearing holder 1 set 1,000
od Contents
agooooo

O Assembling the body

2 Installing the fuselage

-0 Installing the skid, horizontal stabilizer and exhaust pipe
-0 Installing the canopy

-0 Disassembling the fuselage

-0 Opening a hole for the muffler

-0 Ingtalling the tail pipe

-0 Ingtalling the main frame

-0 Installing the body stay

-0 Installing the cabin and tail cone




(#AILEIIUHDRENIC)
( Before Assembling)

HICDELEDD  (BIFE) Required Tools (sold separately)
¥BOAMIE (R IREAE) ¥ Price including Tax (Price excluding Tax)
+RZ 11N - FUF T ZyN— HyE—F147 ER AVE
X I Long-nose pliers Nipper Cutter knife Ruler Scissors

Large and small

Phillips screwdrivers \\
5

2513-045 ¥840(800)

'@

(8@ / Curve)
/ 2513-046 ¥630(600)
£ (3= /Mini)
E SR Iﬂﬁf?ﬁiit%frl{ _ TRFVIEZER AyRIR NALCF BN
Jlocki nstant adhesive Epoxy adhesive NF Allen hex socketdriver | (4 3K1JJL)
thread-locking poxy Rod -end 1.5 2513.064 ¥945(800)| B v

(ball link) pliers 2mm  2513-055 ¥945(900)
2.5mm 2513-056 ¥945(900)
3mm  2513-057 ¥945(900)

e

agent
,, (¢ 3rmm drill)

.)‘J

— ' ¥3,675
2513-041 (3,500)
YZxTT—7 a7 YR58 TR~ BH 22— +FLF
Masking tape E& 1mm- 2mm Files Rough sandpaper Electric router Cross wrench
1hmr;(1-dangl2m.rg-d (F-A%5E) ( 300FEE)
thick double-side (Flat,round,etc) (about#300)

adhesive tape

2513-044 ¥315(300)

HBEEFEREIAE (5I5E) Other Helpful Tools (sold separately)
TSI F JO—7Z73a—-K BAE—h RC AH7yalivyk
Plug wrench Booster cables Sound isolation sheet RC mechanical cushion pad

2513-025
¥2,625(2,500)
2513-026
/n ¥1,050(1,000)

y 2513-052 (E>7 /Pink) ¥525(500)
2513-066 ¥1,050(1,000) 2513-064 ¥1,365(1,300) 2513-062 (¥ 0 /Yellow) ¥525(500)

* The prices in parentheses are the prices excluding consumption tax.

a-K & & eh S L
Code Name Price (Yen) Remarks
2515.219 | RCT 78— 945 BhOBREEDRHILY —EICTES Ty I XAN T —F—
R/C Glaster (900) Wax cleaner to remove dirt and polish surfaces.
o515.119 | RCBIBETU—F— 1,050 JO-I U ARV I RO ERE R E LA
R/C Degreasing Cleaner (1,000) Cannot be used inside the glow engine or on silicon components.
2515-120 | RCFVA—IWZTL— 1,260 JTO-IXILRBRUDIILBERICHERHEE S (RATRA)
R/C Alcohol Spray (1,200) Can be used inside the glow engine and on silicon components. (Not to be consumed)
2515121 | RCIEINERLRTL— 1,890 BOI7—TlRINE—RRE
R/C Dust Blower Spray (1,800) Forced air from the nozzle removes dust.
2515-122 RCAHERTL— 1,890 BRERICTAFXBEICSE. IIoDF —N—b—h Zy AR Ny T U—DRFRAHNCERD
R/C Cooling Spray (1,800) Instantly cools overheated engine parts or nickel-cadmium batteries.
2515-123 | RCTVRATL— 840 FhEBEVWJUX EEEICH OK!
R/C Grease Spray (800) Non-drip grease. Use on vertical surfaces.
2515.104 | RCBIEMBZTL — 840 E5o&LRhEEEBHI
R/C Anti-rust Lubricating Spray (800) Smooth, non-greasy anti-rust lubricant.




odgddggg
J Assembling the body
-00000oooooooooooa
Installing the skid, horizontal stabilizer,
and exhaust pipe

oooo
Horizontal stabilizer

@ @Xxmm oono

m3xo00ooog ... Exhaust pipe
M3X20 button bolt

© fmmm

M3X160CS ..oevveeeennnn
M3X16 countersunk CS

¢3X8X0.5FW ............... 4
M3000000
M3 nylon nut

&

FRPO OO
FRP reinforcement plate

M3DOOoOOoOOoOO
M3 nylon nut

&

i M3xo0Ooogog
M3X20 button bolt

M3X160 CS
M3X16 countersunk CS
( A
© I
M4X35CS .o 2
@ @m g40 00O
MBX4PH ..oooierne. I #4 collar
@ H M3X4PH
$4XOX1FW ... 4
@l w00
M4 [ P 4 M e
M4 nut 40mmO 000
< 40mm wheel
- oaaoodaod /

Installing the canopy

gooopooopoooooboooobooboo
Fix the canopy using the epoxy adhesive, etc.

ooo
Temporarily

ooooooo
Tail skid
ooooooooo
cooooooooo
00 ¢2.6mm

[0 If the hole is too small,
0 enlarge the hole to

[ approx.g2.6mm.

M30OOOODOO
M3 nylon nut

$3X8X0.5FW
&

4o0mmO OO0
40mm wheel

#4X9X1FW

ooooopoooopoooboo
0 Attach the left and right sides in the same way.




-0ooooo
Disassembling the fuselage

oooo
gooooog
Cabin cross
member

¢l9BRGL [ O 0
@19 bearing holder

¢19BRGO O OO
¢19 bearing holder

A\ 0 0 caution

0000000000000 000e19BRGH 0 O 0 W=600
O00ooooOooooOoooooooooo

Use a metal or plastic 19 bearing holder (W=60) for the
main frame to prevent vibration.

-0ogoooooog
Opening a hole for the muffler

A
—

e
— .

=

jooodooogooooog
Not used for the AGUSTA.

In

ocooooooooo
O04mmO0 00000
ooooooooo oooooooooooo
ooobooooooooo0ooOOooOoooOo0oo0o0boO0b0oO0b0o0oob0o
For belt-driven models, in order to be able to fit the belt on the pulley in the body,
install the rudder servo approximately 4mm away from the frame, and adjust the
length of the rudder rod to match this.

Position the rudder guide as shown in the diagram so that the horizontal stabilizer
does not touch the sponge.

4mm

gooooooooooboobooboooooooDooon
gbooooooooobooooboooooog
O goooooobooo

obooooooooboooooooog

Joooooooooooooooo

Jo0oDO0o0oo0oooOoooooDbogo

godoooooooooooookOoOO

Remove the skid, tail pipe, tail case, tail fin and tail boom brace from the assembled

fuselage.

[J Do not use the horizontal stabilizer, vertical fin, tail boom brace, and skid.

[ Although the cabin cross member is an unnecessary part, since it does not
interfere with the body, it can be removed or left as it is.

oooooooo
oooooood
oooooooo
oooooooo

oooo
oOooo
oOooo
ey

O
a
O
a
O

gooooooooog
Cut a hole for the exhaust.

0000000000000000000000
000o0oooooooooooooooooo
0o0o00oooooooooooooooo
Temporarily assemble the frame and body and
determine the hole position for the muffler exhaust
port. Remove the frame again and use a router or file
to open a hole for the exhaust.

Use the screws that were
used for fixing the skid of
the Sceadu.

4




RrOOODOO
O Installing the fuselage

-0o0boboooogo
Installing the tail pipe

ooooooooooobooo
oooooooooooooo

goooooooooooo
U Insert the sponge from the back of the tail.

U Insert the tail pipe from the front of the body, insert
the sponge, and attach the tail case. /

O

oooo
oboooooooooo
M2.6X10PH

oobooooooo
Insert the sponge

ooooooooooon
Temporarily remove.

M3X35CS0
00000000000 g3X8X0.5FW Eegllel\]ceuwli:lhm
Installing the main frame » M3X35CS.
- ~ M3X380000000
@ @\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I M3X38 cross member o2
M3X35CS oo, 4 % 3 A8 % %%@%
- U =
lli/\[\3\)\<\z\1\5\\m\\|\j\\m\\\\\\\\\\\\\\\\\\\\\1\\\\\\\\\\“ M3X32PHO M3X45 /}T'”')W %

M3X45 thread screw

()

L $3X8X0.5FW ...l 2

Replace all M3X32PH
and M3nuts with
M3X45 screws.

oooooooooooooooooooooo
pooobooooooooo

oM3DOoOooOOoOOoOooOoOooOooooOooooOo
poboboooooooobooooooooo

U Before installing the main frame to the body, replace
the screws as shown in the diagram on the right.

0 Fix the M3 nylon nuts with instant adhesive. (This
facilitates the frame and body installation.)

ooooooooooooooon any extra epoxy adhesive.
goboooooooooooo
oo0ooooooooooon
02500 000M3X35¢s0 000 SSEEDDDDDDD
oooo . L
OM3X20CsO00 0000000 Counter gear pulley rotation direction

gooooooooog

[0 Assemble the main frame and tail
pipe inside the body. Pay attention
to the rotation direction of the belt.

[ Tighten the M3X35CS with a 2.5L
wrench.

[ Fix the body and main frame with
the M3X20CS.

mu||nlwm‘l.\!!!‘”\ :

£
2
1%

SWSile

g\ M3X20CS

gooooooooooon
ooooooooood

é Use the screws that were used for

fixing the skid of the Sceadu.

goboooooooo

M3DOOoOoOoOOO
M3 nylon nut

gooooooooooao
ooooooooooao
ooooooooo

Use alcohol to wipe away

25L000
Allen wrench (2.5)

3X8X0.5FW
MQ;X%D 0ooooo
(G M3X38 cross member
\%

M3X32PH O O
Remove the
M3X32PH.

M3DOOOOOO
M3 nylon nut

oooo
Epoxy
=]

goooooooooooooooo
goboooooooooooooooo
If the rudder rod touches the horizontal
stabilizer, cut the top as shown in the
diagram.

gooooO0oooooooooOoO0ooooooooDooooooO
go0oo0ooobooboooOoO0oOooOoboOobOoOooboOoOooo

[ Check to see if the sponge securely retains the tail pipe by holding the
tail portion of the body and joggling the tail pipe.

A\ 0 O Caution

gobooobobooobooobobooobooooboon
ooboooobobooobOooobobooobooooboo
gobooobobooobooobobooobooooboon
gpooooogoo

If the tail pipe is only loosely retained by the sponge, it will
cause vibration. If it is loose, recheck the attachment of the
sponge. In some cases, you may need to make adjustments
by wrapping adhesive tape around the sponge to ensure the
sponge securely retains the tail pipe.




-0 ooooooooo
Installing the body stay

gboboobooodoboooobodoooooboooooooooooogoon ADD Caution
gbooM3Xxscsoooooooooooooooooooooo

gooooooooobooboobo go0o0oobObOO0o0o0o0oobooooboboooooooo
Jo0o00oo0b0egeiboooM3XscsOooooooo gooobobobooooobooooboooooooo
goobooooooooobo gobooooOoDoDOooOooooooboon
0 Adjust with the long groove so that the body stay perfectly fits the body Fix the body stay where it perfectly fits the body. If it
and fix it to the cross member with the M3X8CS. Attach the long end of is fixed at an angle, fuselage vibration may cause
the body stay to the body side with screws. cracking where the body is attached.

O Open a@3mm holein the body with adrill and fix with a M3X8CS screw.
O Attach the left and right sidesin the same way.

A&

M3DOOOoOoOOO

M3X38U OO OOOO
M3X38 cross member

m M3X8CS o N M3 nylon nut
= g o
M3X8CS ..o 4 yd 'a' i IIIIIIIIlIIIII||||||]""|]|] / XEXOSEW
@ ﬂ ' /f"lllnnmnmmu ped
@3X8X0.5FW ......ceenee 6 gooooo '(f((,
A Body stay
@ 23X8X0.5FW M3X8CS
M3OOooom ... 2
M3ny|onnut oooooono
~ “ Noseview M3X8CS ? I_JI 0ooo
ail cone
JodooOoOoooooooooobooono
gooobbooooboooooboboo
_ If body stay interferes with the fuselage, trim the
boooudoooooddon offending portion using afile or suitable tool.

Installing the cabin and tail cone

©) (o

M2.6X6TS ...veeveeeen. 10
M2.6X6TS 0000 ...... 3
M2.6X6TS (Painted)

M2.6X6TSO 0 00 0
M2.6X6TS (Painted)

gooobooobooboboooboobobooobog
gooboo0ob0o0obObOoOobooooboooDbod
goobooboobobooobooobooobog
goooo0obO0o0obObOOoO0oDooooooDbag
gooobooogoo

When the assembly is complete, do a thorough check
for any contact or rubbing between the body and
linkage, swash plate, or tail pitch plate. If you discover
any interference, trim the offending portions using a
file or suitable toal.

poooooobobbboooooobbobbooooobobbobbooogo
If the center of gravity istoward the rear,adjust by placing a weight toward nose.

A\ 0 O Caution

0o0o0oooooooooooooooo
0o0o0ooooboo0ooooborrRPOODO
oooooooooooooooo

Glue the weight in place on the body or
fuselage with epoxy glue or FRP resin so
that it does not come loose in flight.




oad D_I:I O
Option 000 Sold separately

gooboooboooboboboobooobooboooogoo
goooboobo0obOobOoboobooooooooo
Using the optional parts results in less noise, and
less resonance of the fuselage at high speeds.

000000000000 0000000ooooooo
Select the floating rubber to match the fuselage.

=)

ooo
(]

oooo
oooo
oooo

Since the floating rubber is soft, the frame moves.
Check that there is sufficient gap so that the frame does

M300000m
M3 nylon nut \®

gooooooooomoooo
Sceadu main frame (resin made)

M3000000

M3 nylon nut \@

M3XeO 00000
M3X6 button bolt

y 0 5mm 0 5mm
0412249 /jﬂprox. Smm Approx.ir:)m
000000000g¢22
Floating rubber ¢22 S
Z=-M3000000m
M3 nyl
0o 0o 00o0o nlonnut
High High Soft
0412-2401 000 M3X140 PH
00000000 022000 M3X14 countersunk PH
Ooooooooo oooo oo Floating rubber ¢22 set
] . Sold separatel
Floating effect Sound reduction Hardness (80 Epém €ly) E L
- = M3Xe OO0 00
Q0eron D00 —7 @ pee M3X6 button bolt
SID' E ID ID SIE E |D |D E U EX foating rubber M3X140 PH
ightly low ightly low ard (Sold separately) / | M3X14 countersunk PH
/ S ———— < nono0oo0DOOowNOonOD
| l - Open ¢3 holes for the screws in the bottom
0 2mm 0 2mm e of the fuselage.
Approx. 2mm  Approx. 2mm é -
0404-701 P — \ -~
EX000000000 @ \ Fweso /\ég
EX floating rubber _ - M3X6000000

M3X6 button bolt

not touch the fuselage. 0412-24900 0
Holes for the 0412-249
* The prices in parentheses are the prices excluding consumption tax. 21 30 21
L e »le
00 0 No. 0o 00 | Jbuoio 0o | h T
Code No. Part Q'ty Price (Yen) Remarks T t {ID/ },} t
- @ - —_— - — — @ -
0412246 |SDOOOOOODOODODOODOO| 10 4,200 | | | |
SD floating mount set 1 set (4,000) L ) {
oa0470] [EXO0D00000D . 2000 | 000000000 145 43 145
B EX floating rubber (2,000) For the skid or the fuselage
00000000 0e22000 4,725 ooog 0404-7010 00
0412-249 Floating rubber ¢22 set 4 (4,500) For the fuselage Holes for the 0404-701

gobbooooooooobobobo

o 000000 MOO0 0 0000000000000 mM 0000000
goooooooo
0000mMmoooooobooobooooooooooo

ooobooooomooooodoobobobmoboboooooom oo
gomooooooo

goooooooooon
1.0000000000000000000000000000000 @moooooo
00000000 000oo0oo
2000000000000000000000000000000000000m O
go0oooooobooooooooogo
j0bbooO0boo0Oo00OobooOobOooOo0o0ombooobocobbooboo
JOooooooo0m oobooouvpoooocooooooobo
4000000000000000000000000000000
sOoO0000o0ooo0oboooobooooooooooooo
J0000mMobo0b0000000000mMmOooooo0000oooo
gooooooooookooO
goooooooooOooooooooboooooo0o.osmmd 0000
ookoono
6.000000000000000000CO0OO0O0O0OOO0O0OOOOOO00O
0o00moooooo0o0o0ooobooooo
7000000000000000MbO00b0b000ooooooon
gooooooo

Countermeasure for when the fuselage or chassis vibrates
o First, fly the chassis before mounting it in the fuselage, and check that there

is no vibration.
At this time, remove the tail boom brace and check.

[ If there is vibration, mounting the chassis in the fuselage as it is will cause

P

w0 =

(SN

PRI

goooooooobobobOobboobboooooooooboooboooo

sjddbobbo0oooooooooooobo0ooooobooobooooo
goooooooooooo
Ooooooobob00mbbooooooooobooooooooooooo
O00Ooooooooooooomooobooooooonooooooo
goooooooobo0ooomoooooooooobo

the vibration to be amplified by the fuselage, and will prevent safe flying.

laces to check if there is any vibration
Check that the main blades and stabilizer blades are balanced, and that the

tracking set is correctly.

[Check that the rotating shafts such as the main mast, spindle, center hub, tail

shaft, and stabilizer bar are not bent.

.Check that blade holder bearings are not damaged, that the thrust bearings are

pointing in the correct direction, and that they are sufficiently greased.

[ Apply sufficient grease to the damper rubbers and spindle.
[Check that the flywheel and clutch shoe are correctly centered.

When checking visually, make a mark in the center of the end of the clutch shaft
and rotate the cooling fan by hand. It is OK if the mark does not appear to move.
When checking with a dial gauge, etc, approximately 0.05 mm at the end of the
shaft is permissible.

[Check that the engine is not at an angle to the engine mount or main frame.

Loosen each screw and check again.

.ICheck the frame assembly is not at an angle. Remove the skid and check by

putting it on a level surface.
Since if the frame is at an angle, it will cause rattling, loosen the screws and
tighten them again.

.[Check that the backlash of the main gear and pinion gear, and second gear and

counter gear are appropriate and that they rotate easily.

If they are stiff, loosen the screws of the main frame clutch bearing part or
counter gear bearing holder, place vinyl, etc, between the gear teeth, and after
forcibly separating them a little, retighten the screws that you loosened.

If there is no vibration with only the chassis, but vibration

noonoooooonmonooononoonoon when it is mounted in the fuselage (especially at high speeds).

oooooood




oo0oogd
Parts List

0403-343

&0
9 A

\

0403-341
0403-342

0403-339
0403-340

0403-338
* The prices in parentheses are the prices excluding consumption tax.
00 O No. 0o oo (I:IDDDEIDEID)D 0
Code No. Part Q'ty Price (Yen) Remarks
0403338 (00000000000 10 8,400 oooo
50 AGUSTA window 1 set (3,000) Made-to-order
0403339 (000000000000 1 4,725 oooog
50 AGUSTA horizontal fin Yellow (4,500) Made-to-order
0403340 (000000000000 1 4,725 gooo
50 AGUSTA horizontal fin Red (4,500) Made-to-order
0403-341 so00pooooooooooo 1 4,725 ooog
B 50 AGUSTA Tail cone Yellow (4,500) Made-to-order
0403342 |00000000000000 | 4,725 oooog
B 50 AGUSTA Tail cone Red (4,500) Made-to-order
0403-343 (2000000000 10 6,300 oooog
50 AGUSTA exhaust pipe set 1 set (6,000) Made-to-order




000000000000 EXooooood
When using with the Sceadu evolution EX

gooooooooboooobooboobooobooo
gooooopooopoooooooooo

The mounting method is same as that for the resin-framed Sceadu.
Follow the instructions in this manual to assemble the model.

gooooodg
Not used.

gooooo
Mechanical mount

0412-256 SDEXO OO OOO0O0O00000O0
0000000000000000000o
For the 0412-256 SDEX floating mount, change

goooo
Option

DEID 0000 o0oooo
ooooooooo

P\
The model can be fitted into o
the tail pipe.
)

the body without removing

goooooo
Tail sponge

&
&

N

2539-008
M3X150000 (D000 Doooooooo
M3X15 full threaded screw
(*Please purchase the
screw separately.)

M3X380000000
M3X38 cross member

0 5mm

Approx. 5 mm
goooooooooo oo o
DDD.DEJDD — sb-gO Oooooonod
Cut this off so that it will not SD-G under frame

touch the body frame.

> 0o0o0oooo
Not used.

oooooooooo
oooomoooo
Cut this off so that the
frame will not get in

* The prices in parentheses are the prices excluding consumption tax.

000 No. oo oo (DDDDDDDD)D oo

Code No. Part Q'ty Price (Yen) Remarks
0000M3XI5 315

2539008 | B\1j threaded screw M3X15 5 (300)

SDEXO OOO0O00000000D00412-2490000
gobooooboooooocoooooooboooo

M3XeU O OODOO
041222400 000000000000 M3X6 button bolt
goooooooooooooa
‘When using the floating rubber set 0412-249,
be sure to change the front-back direction of

the front side only.

0412-2490 00 O
00o00o0oo00O0e22000
Floating rubber ¢22 set

(Sold separately)

oo

or
0404-7010 000
EXOOOOOOOOoOo
EX foating rubber /
(Sold separately)

/

(

A

FW ¢3X9X1

—_—— .  —

’/

M3X6 button bolt

When used together with 0412-249, the SDEX floating
mount the body can be buffered from the main frame.

* The prices in parentheses are the prices excluding consumption tax.

0000 M3xiooOoOO
Countersunk screw M3X10 (Sold separately)

000000000000 0e30 00000
Open @3 holes for the screws in the bottom of the fuselage.

M3XeO OOOOO

000 No. oo oo (DDDDDDDD)D oo
Code No. Part Q'ty Price (Yen) Remarks
0404-701 EXOOOOODOOO 4 2,100 ooooooooo
EX floating rubber (2,000) For the skid or the fuselage
000000000 ¢22000 4,725 oooo
0412-249 Floating rubber ¢22 set 4 (4,500) For the fuselage
0000 M3X10 210
2538001 | Coungersunk screw M3X10 10 (200)
0412-256
SDEXOOOO0OO0O0OO0O0ooo
SDEX floating mount




MEMO




MEMO




B C<EDD oAU T —

— = HIRO30 LImiieo
tDI—I_\ *;Rﬂﬁ*j: 3-3-1 SAKURAGAOKA, FUCHU-SHI,
RBRMRHRmEHES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108

HIROBO http:/model.hirobo.co.jp/ http://model.hirobo.co.jp/english/

A\ 0 00 Note

gobooooOoooooooooooooooooooooobooooo
gobooooooooooooooboooooooooobooooDo

000000000000000000000000000000000000000000 00140 80 0000
goo000000000o0bO0obO0obOOobO0oDOoDOoDOobDOoboOUoooOo 00150 20 02000
goooooooboboobobOooobooboooooUobOboobUobobUubOoDoo 00160 100 03000
O Reproduction of this manual, or any part thereof, is strictly prohibited. 00180 901 04000
[0 The contents of this manual are subject to change without prior notice. . -

First printing August 2002

0 Every effort has been made to ensure that this manual is complete and correct. Should there,
O however, be any oversights, mistakes or omissions that come to your attention, please inform

Second printing  February 2003

O us. Third printing October 2004
O Item O not withstanding, we cannot be responsible for events related to the operation of your Fourth printing September 2006
0 model.

H.T.L No.10870



